

Test Report

Report Number: 160322079GZU-001

Applicant Name : Spectrum Brands – Hardware and Home Improvement
***Applicant Address :** 19701 DaVinci, Lake Forest California, 92610, USA
***Attn :** Esteban Melchiade

Report Date : April 5, 2016

Sample Description: Padlocks,

EU SKU #	Item SKU Description	Diameter of Shackle (mm)	Test Standard	Test Items	Item Description	Test Result	Achieved Grade
S742-004	LAMINATED SECURITY LOCK 2"/50MM W/SHROUD	9.48	AS 4145.4-2002	3.4.5	Cutting of shackle	43,3kN	SP7

This report pertains only to the sample models listed in the Product Description section of this report. The evaluated production models were submitted via the client’s own courier on September 10, 2015 and November 7, 2015. The samples were received in good condition at the Intertek Guangzhou laboratory located at Block E, No.7-2 Guang Dong Software Science Park, Cai Pin Road, Science city, Guangzhou Economic Development Zone, Guangzhou, P. R. China.

Conclusion: The submitted samples were tested according to the requirements of clause 3.4.5 of AS 4145.4-2002, the result based on Report No. 150915028GZU-001 dated November 18, 2015.

*Should you have any query on this report, you may contact at CiCi.Chen@intertek.com

